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Development of steel plates for laser welding (Paper 3)
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Tabled1 Chemical composition and mechanical properties of steel plates (Mass%)
Thickness C Si Mn Al Y.S. T.S.
9mm 0.08 0.11 0.95 0.45 521MPa 56 7MPa
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Newly developed steel (9mmt) = 10mm

Conventional steel SM400 (8mmt) === 10mm

Fig.d X ray radiographs of laser-welded metal

Table2 Chemical composition of weld metal
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Fig.d5 Charpy impact test results
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